



"MANUFACTURER:
TAGANROG METALLURGICAL PLANT PJSC
347928, 1 ZAVODSKAYA STR.,
TAGANROG, ROSTOV REGION, RUSSIA"

CONTRACT(Spec) # T-T-1 (76)
 Контракт (Спец.) №
 ORDER # 200126/0126-04331
 ЗАКАЗ-НАРЯД №
 CONSIGNEE: Общество с ограниченной ответственностью "Сантехкомплект"
 Грузополучатель:

Date of issue 19.03.2016
 Дата выпуска
 Fracture # 290830
 Фактура №
 Number of vehicle 60643731
 № транспортного ср-ва
 Certificate # 61600833
 Сертификат №



Pos. n/n	50	Steel or Strengthgroup		Сталь или группа прочности		2pc	Size Размер	40.00 x 3		Bundle # № пакета	Quant. Штуки	Length Метраж		Theor.weight Теор.вес		Netto Нетто		Brutto Брутто	
		m m	ft ft	t t	lb lb			ft ft	ft ft			t t	lb lb	t t	lb lb	t t	lb lb	t t	lb lb
209020106	218	1700.4	5579	5.682	12482.6	5.3	11684.5	5.308	11702.1	210030247	187	1458.6	4785.7	4.857	10707.8	4.49	9886.7	4.497	9914.2
210030465	191	1489.8	4888	4.961	10937.1	4.66	10273.5	4.667	10289	210030868	191	1489.8	4888	4.961	10937.1	4.56	10053.1	4.567	10068.5
311030170	191	1489.8	4888	4.961	10937.1	4.6	10141.3	4.607	10156.7	311030171	197	1536.6	5041.6	5.117	11281	4.72	10405.8	4.727	10421.2
311030173	191	1489.8	4888	4.961	10937.1	4.57	10075.1	4.577	10090.5	311030175	192	1497.6	4913.6	4.987	10994.4	4.58	10097.2	4.587	10112.6
311030211	191	1489.8	4888	4.961	10937.1	4.6	10141.3	4.607	10156.7	311030274	191	1489.8	4888	4.961	10937.1	4.56	10053.1	4.567	10068.5
Pos. 50:	Quantity of pipes:	1940		Bundles:		10		Theor.weight:		111088.4		46.64		BRUTTO:		102980		46.711	
Pos. 50:	Количество труб:	1940		Пакетов:		10		Теор.вес:		50.389		102823.6		BRUTTO:		102980		46.711	

Pos. n/n	60	Steel or Strengthgroup		Сталь или группа прочности		2pc	Size Размер	40.00 x 3.5		Bundle # № пакета	Quant. Штуки	Length Метраж		Theor.weight Теор.вес		Netto Нетто		Brutto Брутто	
		m m	ft ft	t t	lb lb			ft ft	ft ft			t t	lb lb	t t	lb lb	t t	lb lb		
209030128	165	1287	4222.6	4.942	10895.2	4.56	10055.1	4.567	10068.5										
Pos. 60:	Quantity of pipes:	1940		Bundles:		10		Теор.вес:		111088.4		46.64		BRUTTO:		102980		46.711	
Pos. 60:	Количество труб:	1940		Пакетов:		10		Теор.вес:		50.389		102823.6		BRUTTO:		102980		46.711	

Pos. n/n	80	Steel or Strengthgroup		Сталь или группа прочности		2pc	Size Размер	50.00 x 3.5		Bundle # № пакета	Quant. Штуки	Length Метраж		Theor.weight Теор.вес		Netto Нетто		Brutto Брутто	
		m m	ft ft	t t	lb lb			ft ft	ft ft			t t	lb lb	t t	lb lb				
218020358	130	1014	3326.9	4.948	10908.5	4.63	10207.4	4.637	10222.8										
Pos. 80:	Quantity of pipes:	1940		Bundles:		10		Теор.вес:		111088.4		46.64		BRUTTO:		102980		46.711	
Pos. 80:	Количество труб:	1940		Пакетов:		10		Теор.вес:		50.389		102823.6		BRUTTO:		102980		46.711	

TOTAL:	Quantity of pipes:	2235	Bundles:	12	Length:	17433	ft ft	57197.4	Theor.weight:	60,279	lb lb	132892.1	NETTO:	55,83	t t	123271.3
ИТОГО:	Количество труб:	2235	Пакетов:	12	Метраж:	17433	ft ft	57197.4	Теор.вес:	60,279	lb lb	132892.1	НЕТТО:	55,83	т т	123271,3

Проверить подлинность сертификата качества можно на официальном сайте по адресу: <http://cert.tagmet.ru>. Нужно ввести номер сертификата, а также проверочный код.
 Возможна проверка при помощи мобильных устройств, распознающих QR код, расположенный рядом с проверочным кодом.
 You can verify the authenticity of quality certificate on the official website at: <http://cert.tagmet.ru>. Enter the number of the certificate and the verification code. Also it is possible to make a verification using mobile devices that recognize the QR code.



Проверочный код
 подлинности
 ПАО "Татмет":
tbG.AawqPDQCSB



"MANUFACTURER:
TAGANROG METALLURGICAL PLANT PJSC
 347928, 1 ZAVODSKAYA STR.,
 TAGANROG, ROSTOV REGION, RUSSIA"

CONTRACT # T-TG-1 (76)
 ORDER # 200126/0126-04331
 ЗАКАЗ-НАРЯД №
 CONSIGNEE: Общество с ограниченной ответственностью "Сантехкомплект"
 ГРУПОПОЛУЧАТЕЛЬ:

Date of issue 19.03.2016
 Дата выпуска
 Facture # 290830
 Фактура №

Number of vehicle 60643731
 № транспортного ср-ва
 Certificate # 61600833
 Сертификат №



Pos. n/p	Size, mm Размер, мм	Steel Марка стали	Product Name Special requirements	Chemical composition, % Химический состав, %							Technology, test Технологические испытания		
				C	Mn	Si	P	S	Cr	Ni		Cu	As
2090201	40.00 x 3	21ГС	Gas-water pipes according with GOST 3262-75 black; no inside flash removal; random length; square cut; theoretical weight; unthreaded; without coupling	9-15	0.25-0.5	5-15	40	50	29	29	29	80	V
2100302		H		9-15	0.25-0.5	5-15	40	50	29	29	29	80	V
2100304		H		9-15	0.25-0.5	5-15	40	50	29	29	29	80	V
2100305		H		9-15	0.25-0.5	5-15	40	50	29	29	29	80	V
3110301		H		9-15	0.25-0.5	5-15	40	50	29	29	29	80	V
3110302		H		9-15	0.25-0.5	5-15	40	50	29	29	29	80	V
2090301	40.00 x 3.5	21ГС	Gas-water pipes according with GOST 3262-75 black; no inside flash removal; random length; square cut; theoretical weight; unthreaded; without coupling	9-15	0.25-0.5	5-15	40	50	29	29	29	80	V
2180203	50.00 x 3.5	21ГС	Gas-water pipes according with GOST 3262-75 black; no inside flash removal; random length; square cut; theoretical weight; unthreaded; without coupling	9-15	0.25-0.5	5-15	40	50	29	29	29	80	V

Notes:
 V: Good (passed), X: Not passed, -: Not tested
 T: H: Heat analysis, P: Product analysis, C: Control analysis, R: Recheck analysis
 Pipe marking is in accordance with the Buyer requirements.
 The product specified in the certificate complies with the Russian Federation valid standards and is not supplied to other countries without the manufacturer's agreement.
 In the correspondence regarding quality issues the reference to the certificate number is mandatory.
 At present, JSC "TAGMET" passes to an extract of electronic certificates.
 If you have any questions or problems with this please contact us by phone +7 8634-65-01-03 or e-mail: kostyakov@tagmet.ru

Visual and dimensional inspection Визуальный контроль	Dirt test Шаблонирование	THREAD INSPECTION Контроль резьбы	Thread protectors Резьбовые протекторы	Wall thickness verification Толщинометрия	Packing Упаковка	Coating Покрытие	Marking Маркировка	Radiation monitoring Радиационный контроль	Comments Примечания
Endorsement by third party inspection Подтверждение независимой инспекцией				ТАО "Тананрогский металлургический завод" PJSC "TAGMET"			Душечко О.Ю.		Металл раскислен Al. Герметичность гарантируется. Способность труб выдерживать гидравлическое давление согласно требований ГОСТ 3262-75 гарантируется заводом изготовителем. 100% труб прошли неразрушающий контроль методом вихревого контроля.

ОТК ТСО